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KET QUA THi NGHIE.M
TEST REPORT

S6/ lro. : 194 -2o23ISVIBM/PTH

Don viy6u ciu/ Client VAN PHoNG CHUNG TvUAN - PHAN VIEN VLxD MIEN NAM

cONc TY TNHH MOT THANH VIEN VIET NAM GS TNDUsTRY

Tdm thach cao ch6ng chdy (ddy 9 mm)

Tt/ From : 2210312023 d5nl n 07 lO4l2OZ3

\hi mfy siin xu6t/ Productionfacrory

LoqimittKind of sample

TGn miu/ Name of sample

Ngiy nhfn mltl Received date

\giy thi nghiQnr/Tesr period

STT
No.

TGn chi ti6u
Characteristics

Ecrn vi
Unit

K6t qu:i
Results

YGu cAu ki thugt
Requirement

(QCVN l6:2019/BXD)

Phuong phip thfr
Test method

I

Culng tIQ chiu u5n (Theo phucrng phip B)
Flexaral Strength (Method B)

AST'M C473

MIu l6y theo chidu ngang t6m
Bearing Edges Perpendicular to Panel Length

N 397 >322

Mdu 6y theo chiAu doc tdm
Bearing Edges Parallel to Panel Length

N 174 > 109

2
DQ bi6n dqng 6m
Humidifwd Detlection

mm 0

J
Hqp chdt luu hulnh dE bay hoi
(Onhorhombic cyclooctasulfur - S s )

ppm Kh6ng ph6t hi€n
Not detected

<10 ASTM C471

Tp. Hi chi Minh, ngay 7 thdng 4 ndm 2023

THi NGHIEM
TESTED BY

Itl,{
Eng. Mai Trong Nguyen

* Ghichitl Notice:
t.^' TCn miu vdr tOn co quan 8tn miu duqc b6o crlo theo y€u clu khrich hin! Nane of sample and client are reported as client,s request.

- K6t qun chi co gi6 tri tr€n m6u thrii Test results are validfor the namely submitted sample(s) only.
- Kh6ng ilugc sao ch6p timg phAn, dugc sao chep toan bQ phi6u k6t qui ndy/ This te* riport not Le reproduced , except infull.

KIIM TRA
CHECKED BY
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rnr QUA rHi NGHTEM
TEST REPORT

S5l lro. : t6t - 2)23]SVIBM/PTH

ry TNHH MOT THANH VIEN VIETNAM GS TNDUSTRY

CONG TY TNHH MOT THANH VIEN VIET NAM GS INDUSTRY

T6m thach cao ch6ng chriy (ddy 9 mm)

21t03/2023

Tirl From:2210312023 dlnt n 0t/04t2023

miy siin xtfitl Productionfactory

TOn chi ti6u
Characteristics

YGu cAu ki thugt
Requirement

(QCVN 06:2022|BXD)

nghiQm phin rring vriri lirr - Phuong phrip thii tinh kh6ng chdy 
(')

Reaction to Jbe tests - Non-combustibility test

rso I 182

DiAu kiQn 6n dinh miu thu tru6c khi tht nghigm/ Conditioning rlrc specimen before testing: 60,C,24h
Nhiet d0 ban ttAu cira ld / Furnace temperature: 750 oC

Mrlc gia ting nhi0t d0 cira ld tt5t
Te mperature r ise of furnace

Thdi gian k6o ddi cua nggn lua
Dur at ion of sust ai ne d fl aming

Kh5i luqng m6u bi ginm

Mass loss

Kit|Iu]inl Coryclusion: K6t quri c6cchi ti€u thu nghiem th6a mdn phdn lo4i v6t liQu thuQc nh6m v{t li6u kh6ng ch6y
theo Quy churin ky thuQt QuSc gia vA an torin ch6y cho nhi vd c6ng trinh QCVN 06:2022IBXD/ The test results satisfy
the classification of materials in the group of non-combustible materials according to the National Technical
Regulation on Fire safety of Buildings and corxtructions: ecw 06:2022/BXD

- Tln miu vri t6n co quan gurmlu duo. c b6o c6o theo y€u ciu khAch hang/ Name of sample and client are reported as client,s request.
- K6t qua chi c6 gi6 trf tr€n miu thri/ Test results are validfor the namely submitted sample(s) only.
- Kh6ng (fuo. c sao chep ttmg phAn, iluqc sao chep toan bg philiu kiit qui niy/ This test report not be reproduced , except infull.

Tp. il6 Chi Minh, ngdy I thdng 4 ndm 2023

THiNGHTSM
TESTED BY

Eng. Mai Trong Nguyen

*) Miu thrl ituqc thn nghiqm tai Trung t6m vrft liQu hifu co & Hoa phAm xiy dpg - vien vl){D/ The sanple was tested at the centre for organic materials &
totu truc tion c lE micals - VIB M
- c6c k6t quri thri nghi€rn chi th6 hi0n rimg xfr cira cdc miu thu cho mot san phdm duoi ciic rti,iu kQn cu th6 duo. c quy dinh trong phep thri. Kh6ng iluo. c sri dgng k6t qui
16 lim ti6u chi duy nhAt ae aenfr gia miSi nguy hiiim chriy tidm in cria san phim t<hi dusc st dung trong tt 1r" tiii T'he' test results only represent the behavior of test

tsfor a product under the speci/ic conditions specified in the test. That result should not be used as the sole criterionfor a product,s potentialfire hazad when
in practice.

KITMTRA
CHECKED BY

IEi.INA


